
accred:1

lab:BC7830BF-BC22-4AA5-836A-A5B1005491F3

sig:CC010A76-AA17-400A-90B5-A5B1005492B6

Sample Details
Sample ID: WAI21S-02048 Client Sample ID: Manarc 65 MR8
Material: Sample Source:
Site/Sampled From: Date Sampled: 04/06/2021
Specification: Clevedon - Manarc 65 MR8 Sampled By: Unknown
Sampling Method: Not Advised - Not Accredited Date Tested: 17/06/2021
Technician: Ivan Jordanov Sampling Endorsed?: No

Test Results
NZS 4402:1986 Test 4.1.3 - 1986

Maximum Dry Density (t/m³): 2.36
Optimum Moisture (%): 7.5
Sample History:
Tested By: Rijo Koshy
Date Tested: 16/06/2021

Dry Density - Moisture Relationship

Project:

The tests reported herein (unless otherwise indicated) have been
performed in accordance with the laboratory's scope of accreditation.
Samples are tested as received, in natural condition, unless stated
otherwise in the comments. This report may only be reproduced in full.
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